No | Portion P/No. P/Name Qty | Genuine:O Remark Illustration
* ENGINE PARTS

1 ENG |T13111-F00410-6U MODIFY PISTON 6 Add Oil Hole

2 ENG 18-98028-737-1 PISTON 6 0

3 ENG |8-94399-225-0 PLUG OIL COOLER 2 0

4 ENG |1-09630-141-0 GASKET EYE BOLT LEEK OFF PIPE 1 0 CAM CARRIER SIDE
5 ENG |T13513-F00050-6U MODIFY GEAR CAMSHAFT 1 Add Hole ¢7

6 ENG 18-98004-254-1 GEAR CAMSHAFT 1 0

7 ENG |1-11367-129-1 GASKET OILPAN 1 0

8 ENG |9-09566-226-0 GASKET OIL PIPE 1 0 STRAINER

9 ENG |8-87240-975-0 GASKET OIL PIPE 2 0 HSG BRG

10 | ENG [1-09630-087-Y GASKET EYE BOLT P/S 2 0 POWER STEERING
11 ENG |9-09571-424-0 GASKET BOLT AIR PIPE 2 0 AJ/C Out Eyebolt
12 | ENG [** \ \ PLUG PT3/8 2 OIL COOLER
15 H/C [T11211-F00091-6U COVER CYLINDER HEAD 1

16 H/C 1T11211-F00081-6U BLANK COVER CYLINDER HEAD 1

19 H/C |G11231-L50010-00 GASKET CYLINDER HEAD COVER 6 Koyo Sealing Techno
20 H/C |T11240-F00040-6U PLATE ASSY OIL SEPARATOR 1

22 HIC [|** \ \ \ # BOLT HEXAGON FLANGE M6*1.0-12 16 SEPALATER-H/C

1 PAGE




No | Portion P/No. P/Name Qty | Genuine:O Remark Illustration
* ENGINE PARTS

24 | HEAD [T11111-F00040-6U MODIFY HEAD CYLINDER 1 Modify

25 | HEAD 18-98067-125-2 CYLINDER HEAD 1 0

26 | HEAD |T11199-F00012-6U SLEEVE SPARK PLUG 6 S45C

27 | HEAD ([8-98041-585-0 GASKET SLEEVE NOZZLE HOLDER 6 0

28 | HEAD ([8-97233-126-0 GASKET SLEEVE NOZZLE HOLDER 6 0

29 | HEAD |T11199-F00100-6U TUBE SPARK PLUG 6 Press L150

31 | HEAD |T11199-F00061-6U MODIFY BLACKET SLEEVE SPARK PLUG 6 Modify

32 | HEAD 11-15337-028-0 BLACKET INJECTOR NOZZLE 6 0

33 | HEAD [RAC30*7 PLUG BORE (T945) 6

35 [ HEAD [1-11141-292-2 GKT CYLINDER HEAD BODY 1 0

36 | HEAD |8-98089-091-0 GASKET HOUSING 1 0 Thermo Housing

37 | HEAD |8-94231-115-0 CAP 1 0 Thermo Housing

38 | HEAD [8-97177-581-0 BAND HOSE 1 0 Thermo Housing

2 PAGE




Portion P/No. P/Name Qty | Genuine:O Remark Illustration

* ENGINE PARTS

HEAD [R2556B-10 SPARK PLUG 6
EL [T19920-F00010-6U CORD ASSY SPARK PLUG 1 ID16271 6 pcs SET
a
% A
44 EL |T89430-F00010-6U SENSOR ASSY CAMSHAFT POSITION 1 é_\“ |
45 EL T89431-F00020-6U SENSOR CAMSHAFT POSITION 1
47 EL 7123-7783-40 HOUSING 1 YAZAKI
48 EL 7158-7320 SPACER 1 YAZAKI
49 EL 7116-1307 TERMINAL 2 YAZAKI
50 EL 7157-3791-60 SEAL WIRE 2 YAZAKI
51 EL 7257-3792 PLUG 6 YAZAKI
a
B 5
53 EL |[T13525-F00050-6U BRACKET SENSOR CAM 1 6_" |
54 EL 9-09804-207-0 BOLT FLANGE M10*1.25-125 1 CAM SEN PLATE-CARRIER
55 EL 0-91614-512-0 WASHER 10-2 1 CAM SEN PLATE-CARRIER
56 EL [*** BOLT CAP M4*0.7-8 2
57 EL | WASHER M4 CONED 2 CAM SENSOR-PLATE
58 EL [*** BRACKET INJECTOR HARNESS 1
59 EL |[T82715-F00030-6U BRACKET HARNESS M10 " CAM CARRIER SUS | |




No | Portion P/No. P/Name Qty | Genuine:O Remark Illustration
* ENGINE PARTS
60 EL |T82715-F00040-6U BRACKET HARNESS M12 1 JROCKER SHAFT SUS
61 EL |EA475AG-120 | BAND NYLON 10 120°C  ESCO
T19511-F00030-6U BRACKET EDM
62 EL 1
63 EL [*** # BOLT HEXAGON M10*1.5-20 3 BKT EDM - BLOCK
64 EL [*** # WASHER SMALL M10 3 BKT EDM - BLOCK
65 EL [*** BOLT HEXAGON TAP M6*1.0-25 4 EDM - BKT EDM
66 EL [*** # WASHER SMALL M6 4 EDM - BKT EDM
T19511-F00100-6U BRACKET IG COIL FRONT
67 EL 1
68 EL |*** # BOLT HEXAGON FLANGE M6*1.0-12 2 BKT IG F - IN COVER
69 EL [*** # BOLT HEXAGON TAP M8%*1.25-20 1 BKT IG F - BKT MIX
70 EL [*** # WASHER SMALL M8 1 BKT IG F - BKT MIX
T19511-F00090-6U BRACKET IG COIL REAR
71 EL 1
SPACER
72 EL |[T09971-F00030-6U 2 ¢20-L36.5
74 EL [*** # BOLT HEXAGON M10*1.5-20 1 BKT IGR - IN COVER
75 EL |*** # WASHER SMALL M10 1 BKT IG R - IN COVER
76 EL [*** # BOLT HEXAGON FLANGE M6*1.0-50 2 BKT IG R - IN COVER
77 EL | BOLT CAP M5*0.8-22 12 IG COIL-COIL BKT

4 PAGE




No | Portion P/No. P/Name Qty | Genuine:O Remark Illustration
* ENGINE PARTS
78 EL |*** NUT LOCK M5 12 IG COIL-COIL BKT
80 EL |*** # WASHER SMALL M5 12 IG COIL-COIL BKT
81 EL |*** BOLT HEXAGON TAP M6*1.0-16 1 CLIP-BKT IG
T23831-F00130-6U BRACKET FUEL DELIVERY BLOCK
82 EL 1
83 EL |*** BOLT HEXAGON M6*1.0-60 3 FUEL DELI - BKT
84 EL |*** # WASHER SMALL M6 3 FUEL DELI - BKT
85 EL |*** BOLT HEXAGON FLANGE M8*1.25-25 2 BKT FDB - BKT INJ P
BLOCK SENSOR HUMIDITY
87 EL |T83399-F00020-6U 1
88 EL [APH 640 POP NUT 2
89 EL |*** # BOLT HEXAGON FLANGE M6*1.0-15 2 HUMIDITY SENSOR
90 EL [*** BOLT CAP M6*1.0-20 2 BLOCK HUMISENSOR
HARNESS ASSY INTERFACE UNIT
91 EL |T82110-F00030-6U 1
HARNESS ASSY ENGINE
92.1 EL |T82110-F00021-6U 1
93 EL |SD-10 CLIP SADDLE 10-6 1 HARNESS ENG
94 EL |SD-15 CLIP SADDLE 15-6 3 HARNESS ENG
95 EL |SD-18 CLIP SADDLE 18-6 1 HARNESS ENG
96 EL |SD-20 CLIP SADDLE 20-6 1 HARNESS ENG
99 EL [ BOLT HEXAGON FLANGE M6*1.0-20 2 TMAP SENSOR

5 PAGE




No | Portion P/No. P/Name Qty | Genuine:O Remark Illustration
* | ENGINE PARTS
100| EL  [43001-AK001 TWINPOWER DLI
100| EL_ [ BOLT M6
01| EL_ [ NUT
01| EL_ [ WASHER
01| WW [~ ECU OH2.2 SYSTEM 7 FULL ASSY
102| ww FUEL CUT VALVE : HIGH 1 )
103| ww REGULATOR 1 N
..\ .
‘_-Jl_l___] [
104 ww UEGO SENSOR 1 i
£
| uil
105| ww HUMIDITY SENSOR 1 "
106 ww TMAP SENSOR 1

6 PAGE




No | Portion P/No. P/Name Qty | Genuine:O Remark Illustration
* ENGINE PARTS
D NN
107 WW b IGNITION COIL 6 % &
108 WwW b HEAT EXCANGER 1 1 @
o s S
109 wWw b WASTEGATE CONTROL VALVE 1
110 WW b TANK PRESSURE TRANSDUCER 1 =
\_:E;'
.
il
A
111 WW x EDM 1 2
¢ "_E'“x.
112 WW b ECM : 128PIN 1

7 PAGE




No | Portion P/No. P/Name Qty | Genuine:O Remark Illustration
= ENGINE PARTS
113 wWw FUEL MEATARING VALVE 1
114 WW THROTTLE VALVE : ELEC 1
116 EX [8-97604-884-1 COVER RR EXH MANIFOLD 2 0 EX MANI Plug
117 EX [1-16157-017-1 GASKET EGR PIPE 2 0 T/C-EXTENSION
118 EX [T83371-F00010-6U 02 SENSOR BOSS 1
119 EX [1-14145-205-0 GASKET EX MANI- HEAD 6 0 HEAD-EX MANI
___\_
-
120| EX [T65199-F00010-6U HEAT INSULATOR AC 1 —
"

4

¥ N
122| EX [T65199-F00040-6U HEAT INSULATOR CYL 1

HETE r

125| TC |[T17310-E00320-00 HOUSING ASSY TURBOCHARGER EXHAUST | 1
128] TC G17311-L50010-00 HOUSING TURBOCHARGER EXHAUST 1 A/R0.76
129] TC 'M17311-L50010-00BLANK HOUSING TURBOCHARGER EXHAUST | 1 A/R0.76
130] T1C G17330-M0010-00' ARM CRANK ASSY TC EXH HSG 1
131 TC T17320-E00080-00 VALVE SWING ASSY TC EXH HSG 1
132]  TC G17312-M30010-00  |BUSH SWING VALVE TC EXH HSG 1

8 PAGE




No | Portion P/No. P/Name Qty | Genuine:O Remark Illustration
* ENGINE PARTS
134 TC |G17357-L50010-00 EXTENSION TURBIN OUTLET 1 .
135 TC 'M17357-L50010-00 BLANK EXTENSION TURBIN OUTLET 1
136 TC |G92121-090825-CO BOLT STUD M8*1.25-13-25 6 EXT-TC SUH
137 TC  [** NUT LOCK U-NUT M8*1.25 SUS 6 EXT-TC
138 TC |*** # WASHER SMALL M8 SUS 6 EXT-TC
139 TC [SSPR2-8 SPRING PIN ¢2-8 1
.._\\c‘- P2 '_"JI
140 TC |T17316-F00030-6U GASKET T/C EXHAUST HOUSING 1 EXHSG - EXT . -
141 TC |T17316-F00040-6U GASKET T/C EXHAUST HOUSING 1 EX HSG-CARA Modify
142 TC |8-97618-761-1 GASKET T/C - DUCT EX 1 0 EXT - EXT
143 TC [8-98162-161-0 GASKET T/C - EX MANI 1 0 EXT - EXT
144 TC [T17410-F00010-6U ACTUATOR ASSY 1
145 TC T17412-F00010-6U ASSY CASE UPPER 1
146 TC [94110-061006 \ NUT SELF LOCK M6 2
147 TC |T17422-F00010-6U ROD ACTUATOR 1
148 TC [94110-061050 \ NUT M6 1 ROD ACT
149 TC |G90855-006001-08 RING E 1 ETW-6
150 TC [T17417-F00030-6U BRACKET ACTUATOR ASSY 1
151 TC |*** BOLT HEXAGON M8*1.25-18 SUS304 2 BKT ACT-TC
152 TC  [** # WASHER SMALL M8 SUS 2 BKT ACT-TC
153 TC |T17417-F00020-6U BRACKET ACTUATOR 1
154 TC | \ \ \ # BOLT HEXAGON FLANGE M6*1.0-15 3
E B !
oy 3 b
C D
155 TC [T17374-F00020-6U BRACKET INSULATOR ASSY 1 L I

9 PAGE




I T T

No | Portion P/No. P/Name Remark Illustration

* ENGINE PARTS

N &

156 TC |T17374-F00030-6U BRACKET INSULATOR ASSY EXTENSION
157 TC [T17374-F00060-6U BRACKET INSULATOR ASSY BKT EXTENSION
159 TC |*** # BOLT HEXAGON M10*1.5-20 1 BKT-W/G VALVE
160 TC |*** # WASHER SMALL M10 BKT-W/G VALVE
161 TC [T17371-F00040-6U INSULATOR TURBOCHARGER
163 TC |*** # BOLT HEXAGON FLANGE M8*1.25-16 INS-BKT ASSY
164 TC [*** BOLT CAP M8-1.25-10 SUS INS-TC
165 TC |T99999-F00360-6U BRACKET WASTEGATE VALVE 1
166 TC |*** BOLT HEXAGON M10*1.5-40 1 BKT-W/G VALVE
167 TC |*** # WASHER SMALL M10 1 BKT-W/G VALVE
168 TC |*** BOLT CAP M4*0.7-10 2 BKT-W/G VALVE
169 TC [*** WASHER SMALL M4 2 BKT-W/G VALVE
170 TC |T09113-F00050-6U HOSE ¢6 L=5007? 1 ACT - SOLENOID
171 TC [T90113-F00040-6U HOSE ¢6 L=5407? 1 SOLENOID - CHAMBER
172 TC ILHW6 | HOSE ¢6/13.5 60m 0.018 ACT - CHAMBER
173 TC ]90122-003100 HOSE CLIP ¢6 4 ACT / SOLE. / CHAM.
174 TC 1-09630-085-0 GASKET CAP NUT 6 (¢} T/C Water Pipe C/H Side
175 TC |1-09630-086-0 GASKET CAP NUT 12 (0] T/C Water Pipe T/C Side
176 TC |8-97251-047-0 GASKET CAP NUT 3 (0] T/C Water PipeC/B Side
177 TC [9-09571-412-0 GASKET EYE BOLT 6 0 T/C Qil Pipe T/C Side
178 TC |8-97256-733-0 GASKET EYE BOLT 3 0 T/C QOil Pipe C/B Side
179 TC [1-09630-084-0 GASKET EYE BOLT 1 0 T/C Oli Pipe C/B Side
180 TC |8-94399-399-0 GASKET OIL PIPE -TC 1 0 Oil Return T/C Side




T

No | Portion P/No. P/Name Qty | Genuine:O Remark Illustration
* ENGINE PARTS
181 TC ]1-09623-450-0 \ GASKET OIL PIPE - BLOCK 1 0 Oil Return C/B Side
T17971-F00050-6U PIPE MIXER \ .!: !
- - o
183 IN 1 =
185 IN T17971-F00040-6U BLANK PIPE MIXER 1
186 IN e BOLT HEXAGON M10*1.5-30 4 TH-SRG TH-PIPE
187 IN e BOLT HEXAGON M10*1.5-110 2 PIPE MIX-SRG
188 IN e # WASHER SMALL M10 5 TH-SRG TH-PIPE
189 IN e WASHER SPRING LOCK M10 4 TH-SRG TH-PIPE
190 IN T23299-F00040-6U INNER MIXER 1
191 IN o BOLT HEXAGON M5*0.8-8 1 MIXER - INNER
192 IN e # WASHER SMALL M5 1 MIXER - INNER
193 IN T17981-F00040-6U BRACKET ASSY INTERCOOLER OUTLET PIPE | 1 A Type
194 IN T17981-F00050-6U BRACKET INTERCOOLER OUTLET PIPE 1 L Type
195 IN e # BOLT HEXAGON TAP M8*1.25-20 2 BKT L-BKT A
196 IN e # WASHER SMALL M8 2 BKT IG F - BKT MIX
197 IN o BOLT HEXAGON FLANGE M8%1.25-20 2 BKT L-PIPE MIX
198 IN T17281-F00010-6U MODIFY DUCT INLET TURBO OUT 1
199 IN x| PIPE CHAMBER 1
200 IN 90415-0031000B NIPPLE PT1/8-¢6 1 CHAMBER PIPE
201 IN 90415-0021000B NIPPLE PT1/8-p4 1 SURGE TANK
202 IN T09113-F00030-6U HOSE @4 L=2640 1 SRG TANK - FUEL REG
203 IN ‘ IH30510027/50 HOSE ¢5/10.5 L=400m 0 SRG TANK - FUEL REG ECE C2
204 IN 90122-004100 | HOSE CLIP ¢4 2 SRG TANK - FUEL REG
206 SRG [T17171-F00120-6U TANK SURGE AIR INTAKE UPPER 1

11 PAGE




No | Portion P/No. P/Name Qty | Genuine:O Remark Illustration
* ENGINE PARTS
207 SRG |T17171-F00100-6U BLANK TANK SURGE AIR INTAKE UPPER 1
208 SRG [T17171-F00110-6U TANK SURGE AIR INTAKE LOWER 1
209| SRG |T17171-F00090-6U BLANK TANK SURGE AIR INTAKE LOWER 1
=
210 SRG [T17176-F00020-6U GASKET SURGE TANK 1 PS6020 T=0.6 ~
211 SRG [*** BOLT HEXAGON M10%1.5-40 8 LOWER-INMANI
212 SRG [*** # WASHER SMALL M10 8 LOWER-INMANI
213 SRG [*** BOLT HEXAGON M8*1.25-35 6 SURGE UP-LOW
214 SRG [*** BOLT HEXAGON M8*1.25-120 2 SURGE UP-LOW
215 SRG [*** # WASHER SMALL M8 8 SURGE UP-LOW
216 SRG [*** WASHER SPRING LOCK M8 8 SURGE UP-LOW
217 SRG [T22218-F00010-6U GASKET THROTTLE BODY 2 T=0.5
219( PIPE [T99999-F00320-6U PIPE OIL INJECTION PUMP FEED 1
220 PIPE 190405-10039 | BANJO 2
221| PIPE [T99999-F00310-6U PIPE AIR LEAK 1

12 PAGE




No | Portion P/No. P/Name Qty | Genuine:O Remark Illustration
* ENGINE PARTS

222 | PIPE |[T16210-F00011-6U PIPE ASSY WATER LINE 1 BKT PCV

223 | PIPE [T16210-F00020-6U MODIFY PIPE ASSY WARTER CHARGE CTR 1 BKT Add

224 | PIPE 18-97610-821-0 PIPE ASM WATER CHARGE CTR 1 0

225| PIPE [8-97606-632-1 PIPE HEATER A 1 (0] PIPE HEATER

226 | PIPE |8-97606-633-0 PIPE HEATER B 1 0 PIPE HEATER

227 | PIPE [8-97606-634-0 BRACKET PIPE 1 0 PIPE HEATER

228 | PIPE |0-28151-020-0 BOLT BRACKET 2 0 PIPE HEATER

229 | PIPE [8-97608-473-0 HOSE HEATER 2 0 PIPE HEATER

230| PIPE |8-97177-581-0 CLIP HEATER HOSE 2 0 PIPE HEATER

231| PIPE [1-09660-210-0 JOINT HEATER 1 0

232 | PIPE |1-09623-394-0 GASKET PUMP COLLER THERMO HSG 1 0 W/P - HSG TERMO

233 | PIPE [0-03580-300-0 HOSE RUBBER 0.1 0 CHARGE WATER

234 | PIPE |0-03559-300-0 HOSE RUBBER AIR LEAK 1 (0] HSG TERMO-PIPE A/L

235| PIPE [T09199-F00020-6U PIPE JOINT 2 HEAT EXC 18-10

236 | PIPE [T09199-F00030-6U NIPPLE HOSE ¢10 2 HEAT EXC NPT3/8

238 | PIPE [T12231-F00010-6U BRACKET ASSY HOSE PCV 1

239| PIPE [*** \ \ # BOLT HEXAGON FLANGE M8*1.25-16 1 INS-BKT ASSY

240 | PIPE (8-97613-266-Y RUBBER COMP 3 0 AIR COMPRESSOR

242 | FUEL [FFC-110L-10 FILTER CNG 1

243 | FUEL [T09199-F00010-6U NIPPLE HOSE @12 2 MIXER / META VLV

244 FUEL [JASO 10124D O-RING 12-1.9 2 MIXER / META VLV

245| FUEL [IH30510065/50 HOSE ¢12/19 L500 1

246 FUEL [G09122-K00080-00 CLIP HOSE 2 MIXER / META VLV

13 PAGE




